Page 1 of 10

(V] A@ o)

PSE3000 String Trimmer UT-20610-R

Carburetor

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

f
\‘\
\\A“.. uw_ - )
/]
L D / b
ﬂ T oy ‘H'

O ._A_m_ﬂv..----...-‘,--.-....

[ +]
60, o

/f _’! ‘.ﬁ. »od

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PSE3000 String Trimmer UT-20610-R Page 2 of 10
Carburetor
Ref#  Part Number Qty S/P/F  Description

1 06315 1 Repair Kit
2 06315 1 Repair Kit
2 06314 1 Gasket/Diaphragm Kit
3 06315 1 Repair Kit
3 06314 1 Gasket/Diaphragm Kit
4 06315 1 Repair Kit
4 06314 1 Gasket/Diaphragm Kit
5 06315 1 Repair Kit
5 06314 1 Gasket/Diaphragm Kit
6 06315 1 Repair Kit
6 06314 1 Gasket/Diaphragm Kit
7 06315 1 Repair Kit
8 06315 1 Repair Kit
9 06315 1 Repair Kit

10 06315 1 Repair Kit

11 06315 1 Repair Kit

12 06315 1 Repair Kit

13 06315 1 Repair Kit

14 06315 1 Repair Kit

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 3 of 10

PSE3000 String Trimmer UT-20610-R

Clutch, Intake And Tank

S

an QO
N\ & ﬂ
—; AR DA R4

q\v

AA

%

© —
.1l AI.

.nH' - \Ill/
—\Ill III.. .lf ) /
\1‘//’.l|;l

'-.....IL

Mu\ S

;.,_ :fu

Mo m,.

vy

4
\L

- N )
A A nq »mv‘ -.....\, p Q
\ { 9. /
/ <t
Ty A
Tl

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PSE3000 String Trimmer UT-20610-R Page 4 of 10
Clutch, Intake And Tank
Ref#  Part Number Qty S/P/F  Description

1 AO02396A 1 /P TUBE ADAPTOR KIT
2 81208 1 /P NUT-Hex (10-24)
3 88054 1 S SCREW-Sems Hex Hd. (10-24 X 1 1/4")
4 88052 4 /P SCREW-Sems Hex Hd. (10-24 X 7/8")
5 A04655 1 DRUM & CONNECTOR
6 00242 3 /P CLUTCH
7 03372 1 WASHER-Clutch
8 035661 1 S SPACER
9 A04658 1 S FUEL TANK

10 0143917 1 S/P TUBING-Rubber (4 1/4")

11 9477230 1 S  TUBING-Rubber (7 1/2")

12 98268A 1 CLAMP-Wire

13 49422 1 S FILTER-Fuel

14 98792 3 /P BUMPER-Rubber

15  AO00982A 1 CAP-Fuel Tank

16 04474 2 /P SCREW-Hex Hd. (10-24 X 2 1/4")

17  00775A 1 S/IP GASKET-Heat Dam

18 825491 2 S SCREW-Taptite, Torx (10-24 X 1")

19 00864B 1 S HEAT DAM

20 81208 2 /P NUT-Hex (10-24)

21  98766A 1 S/IP GASKET-Carburetor

22  A02607 1 CARBURETOR (Walbro)

23  A04449 1 S AIRFILTERKIT

24  D98760A 1 FILTER-AIr

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 5 of 10

PSE3000 String Trimmer UT-20610-R

Engine Internals

N | =

Ly S

o ._......_ h e

o

S

ANSTA :
\ - - - ..._-..-...

,,ww_ ,,___ O 9

/ \\ f A . v m m rk‘k -5. m

o W

Ly

e




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PSE3000 String Trimmer UT-20610-R

Engine Internals

Page 6 of 10

Ref#  Part Number Qty S/P/F  Description
1 A06262 1 S  SHORT BLOCK
2 A04740 1 S  CYLINDER & GASKET
3 04388 1 S  GASKET-Cylinder
4  A06291 1 S PISTONROD
5 03179 2 /P RING-Piston
6 04860 1 SPACER-Bearing
7 00118 2 WASHER-Thrust
8 03796 1 RING-Retaining
9 02461 1 BEARING-Needle
10 69250 1 /P KEY-Woodruff
11 82568 3 S  SCREW-Torx Pan Hd. (10-24 X 3/4")
12 98767A 1 /P GASKET-Crankcase
13 98786C 1 /P GASKET-Muffler
14  00775A 1 S/IP  GASKET-Heat Dam

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 7 of 10

PSE3000 String Trimmer UT-20610-R

Handles, Boom And Head

..w“\w_ _cu_

I = ’
"' ‘\

.\1..._ . ,uv

,
\ ...L
a.-,, Y

71

=

o

-

et
— \lm -
-
"B gyt

11

e

L

o,
IJIA

_--.. T —— \E

c € /
N x.vw \\

\ P
\%@m. / n
/ N N--.lww,-\ /7
\_ - .I.N_i.._ - \ \ /
[ _ \\.,\ /
~q
/
o \
(37 BN “_w \v
/

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PSE3000 String Trimmer UT-20610-R
Handles, Boom And Head

Page 8 of 10

Ref#  Part Number Qty S/P/F  Description
1 A06278 1 DRIVESHAFT HOUSING Includes Item Nos.
2-4.
2 98818 1 /P SHAFT-Flexible
3 02985 1 S  DECAL-Warning
4 04458 1 S DECAL-Start Inst.
5 46840 1 /P TIE-Cable
6 A03004 1 /P THROTTLE CABLE
7 A06261 1 /P HANDLE GRIP KIT Includes ltem #8.
8 00737 2 /P SPRING-Tension
9 A00738 1 S THROTTLE & SWITCH
10 A04709 1 HANDLE-Front Includes Item Nos. 11-14.
11 93992 1 /P NUT-Wing
12 80295 1 /P SCREW-Cap Hex Hd. (1/4-20 X 2")
13 83009 1 /P WASHER-Lock
14 84003 1 /P WASHER-Flat
15 82586 1 /P SCREW-Cap Socket Hd. (1/4-20 X 7/8")
16 88049 1 /P SCREW-Sems Hex Hd. (10-24 X 1/2")
17  A04151 1 S GEARHEAD
18 A06281 1 S BLADEKIT Includes Item Nos. 19-22.
19 04168A 1 S/P  WASHER-Flanged
20 04259 1 /P WASHER-Flanged (Lower)
21 04277 1 /P NUT-Lock
22 D04359 1 BLADE, 2" X 9" (Qty.-2)
23 A06280 1 S SUPPORT ARM ASSEMBLY Includes Item
Nos. 24-28.
24 06364 1 S  KNOB-Adjusting
25 81162 1 NUT-Hex
26 84010 1 S WASHER-Flat
27  A06279 1 WHEEL KIT
28 84010 2 S WASHER-Flat
29  A06277 1 S  GUARDKIT Includes Item Nos. 30-33.
30 03871 1 S DECAL-Warning
31 82593 3 /P SCREW-Hex Hd (10-24 X 5/8")
32 83046 3 WASHER-Lock (#10)
33  A06296 1 S FLAPKIT
34 00684 1 SLEEVING (Cut length to 10")

WWW.mymowerparts.com



Page 9 of 10

PSE3000 String Trimmer UT-20610-R
Ignition Starter And Muffler

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

.\3/, By
\\_\ n_.ll JI K\A‘ Jrll MA“
\m_ﬂ Am “_ r..
“l\-,“.\ VNNHDI ’Funun_ oA
Ao = lf - Ies)
o 7 v o N
/\ f\!
4 ot \ 1wy
A o \ © A &
wu\mm w‘ \ \ M_.wz S/ / \ P&

/wr:mm“ '

w “..‘ﬁ/M mmmww v zm / WMMM N »< /, xw
i Mm_m .”_m-- AN NEEX L g
\ w //.‘.v Ww

il

Il\

wmv e’ /V m,AM“ WA \
5.\ A , , 3\ /
A and /VVK\V
752
v /
/
/
/
\
\/
T e ISR
_ 5 /\\\
B e S N ——— 2 \/v
/ ..”H-N,/W,,A .,./,,..ﬂvm”
A TR NP,/ \ AN\ /
/ VAN N\
e N R
\ \
\VV NP
YARVAN A
/ V\A, \ ” )
/ AU
/NN
/N N\
\
A\ "\ //
// //, Mw.
// \. /. \ %
NV R\ N
// / / _ /, V\\WIII
TN TN
s - NN oy
| w N A e n_mmuu.pxu\m \
LK £
e/ . <t
_hu. [\2]

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PSE3000 String Trimmer UT-20610-R Page 10 of 10
Ignition Starter And Muffler
Ref#  Part Number Qty S/P/F  Description
1 A04837 1 /P MUFFLER-Complete Includes Item Nos. 2-9.
2 88060 2 S/P SCREW-Sems Hex Hd.(10-24 X 2 1/5")
3 A04786 1 /P COVER-Muffler
4 82367 1 /P SCREW
5 04790 1 /P SCREEN-Spark
6 04785 2 /P SPACER-Muffler
7 98783 1 /P PLATE-Reinforcing
8 04710 1 /P MUFFLER BODY
9 98786C 1 /P GASKET-Muffler
10 A00681 1 LEAD-Electrical
11 0401804 1 S  RETAINING RING
12 0401801 1 S  CUP-Starter
13 0401803 1 S  SPRING-Starter
14 0401802 1 S  PAWL-Starter
15 04023 1 S  COWLING-Engine
16 82541 1 /P SCREW-Thread EForming (#10 X 1/2")
E  A04069 1 STARTER-Complete Includes Item Nos.
17-22.
17 0406905 1 S  PULLEY-Starter
18 0406906 1 S  SPRING-Recaoll
19 0406901 1 HOUSING-Starter
20 0406902 1 /P GRIP-Starter
21 0406903 1 /P ROPE-Starter
22 0406904 1 /P SCREW-Set
23 01183 1 /P BULB-AIr Purge
24 0143932 1 S/P  RUBBER TUBING (8")
25 A040171A 1 S CRANKCASE COVER Includes Item Nos. 26
& 27.
26 04016B 1 /P SHAFT-Starter
27 04589 1 /P SPACER
28 82538 4 /P SCREW-Thread Form. (10-24 X 3/4")
29 98792 1 /P BUMPER-Rubber
30 98767A 1 /P GASKET-Crankcase
31 1 SHORT BLOCK
32 A04158 1 S ROTOR & STARTER PAWL
33 95479A 1 /P WASHER-Flat
34 82538 4 /P SCREW-Thread Form. (10-24 X 3/4")
35 A02576D 1 S  HOUSING-Engine w/Decals
36 82540 2 /P SCREW-Thread Form (8-32 X 1")
C A04446 1 S IGNITION KIT Includes Item Nos. 37-39.
37 94711CS 1 /P MODULE
38  A33055 1 /P TERMINAL & COVER
39 96169S 1 S SPARK PLUG (DJ-7Y)
40 02851 1 /P TAB-Male

WWW.mymowerparts.com



